

PRÜFSTELLE TEXTIL



SÄCHSISCHES
TEXTIL
FORSCHUNGS
INSTITUT e.V.

Durch die Deutsche Akkreditierungsstelle GmbH nach
DIN EN ISO/IEC 17025 akkreditierte Prüfstelle.
Die Akkreditierung gilt auch für Produkte im Sinne der
Richtlinie 89/686/EWG. Nicht im Akkreditierungsumfang
enthaltene Prüfverfahren sind mit einem * gekennzeichnet.



Von der Federation Internationale de L'Automobile (FIA) Paris zugelassene Stelle zur Prüfung von hitze-
und flammresistenter Schutzkleidung für Auto-Rennfahrer gemäß Standard FIA 8856-2000

UNTERSUCHUNGSBERICHT | TESTREPORT

Order number STFI: 20151931.5

Report date: 2015-11-16

Person responsible: Mehlhorn

Orderer: Création Baumann AG
Kristi Joga
Bern-Zürich-Str.23
4901 LANGENTHAL
SCHWEIZ

Test order:

Date: 2015-09-03
Order received: 2015-09-07
Material received: 2015-10-07

Material to analyse:

5 samples sun protective material

signed by orderer	Color
SHADOW Medium 220cm	251
SHADOW Medium 220cm	252
SHADOW Medium 220cm	253
SHADOW Medium 220cm	254
SHADOW Medium 220cm	255

The sampling was supplied by the issuer. The test department is not informed about the sampling procedure

Analysis content:

- (1) Remission and transmission in the visible light range in accordance with DIN EN 410:April 2011
- (2) Remission and transmission in the global radiation range in accordance with DIN EN 410:April 2011
- (3) Calculation of the total energy permeability degree g_t of window system with sun protective materials, following DIN EN 13363-1 September 2007 and approximated calculation of reduce factor F_c following DIN EN 14501 February 2006
- (4) Normally und diffuse transmission measurement in the visible light range in accordance with DIN EN 410 April 2011

Conditions for optical tests:

test parameter	symbol	range of radiation
light transmission degree	$\tau_{v,n-h}$	380...780 nm (standard light D65)
light remission degree	$\rho_{v,n-h}$	380...780 nm (standard light D65)
light absorption degree	α_v	380...780 nm
UV- transmission degree	τ_{uv}	280...380 nm (UV-radiation)
solar transmission degree	$\tau_{e,n-h}$	280...2500 nm (global radiation)
solar remission degree	$\rho_{e,n-h}$	280...2500 nm (global radiation)
Solarabsorptionsgrad	α_e	280...2500 nm
normally / normally transmission degree	$\tau_{v, n-n}$	380...780 nm (standard light D65)
normally / diffuse light transmission degree	$\tau_{v, n-dif}$	380...780 nm (standard light D65)

Equipment: spectral photometer Lambda 900, PERKIN - ELMER Corp., USA
150 mm sphere; 8° slope of the sample area to the light incidence axis.

Test results:**(1) Light range****UV-range**

Color	light transmission degree	light remission degree	light absorption coefficient	UV-transmission degree
	$\tau_{v,n-h}$	$\rho_{v,n-h}$	α_v	τ_{UV}
251	0,3957	0,5870	0,0173	0,1860
252	0,0813	0,5560	0,3627	0,0573
253	0,0480	0,5253	0,4267	0,0360
254	0,0677	0,5423	0,3900	0,0450
255	0,0633	0,5473	0,3894	0,0407

(2) Global radiation range

Color	solar transmission degree	solar remission degree	solar absorption coefficient
	$\tau_{e,n-h}$	$\rho_{e,n-h}$	α_g
251	0,3997	0,5580	0,0423
252	0,0833	0,5637	0,3530
253	0,0613	0,5340	0,4047
254	0,0720	0,5500	0,3780
255	0,0683	0,5530	0,3787

(3) Total energy permeability degree g_t and reduce factor F_c

Color	thermal regulated treble glazing U=2,0 g=0,65		double glass with thermal protective covering U=1,6 g=0,70	
	g_{tot}	F_c	g_{tot}	F_c
251	0,41	0,63	0,42	0,61
252	0,39	0,60	0,40	0,58
253	0,40	0,61	0,42	0,59
254	0,40	0,61	0,41	0,58
255	0,40	0,61	0,41	0,58

(4) Diffuse and normal transmission degree (visible range)

Color	light transmission degree normal / diffuse	light transmission degree normal / normal
	$\tau_{v,n-dif}$	$\tau_{v,n-n}$
251	0,3877	0,0080
252	0,0617	0,0196
253	0,0370	0,0110
254	0,0547	0,0130
255	0,0520	0,0113

The test results are referring to the submitted samples.

The materials received within this order will be kept for a maximum time of 6 month.

The testing period is defined as timeframe between receipt of samples and issue date of test report.

These test report is not allowed to copy in parts.



Dr. Matthias Mägel
head of test department



Dipl.-Phys. Heidrun Mehlhorn
field responsible collaborator